X-SERIES 50” MULCH
ELECTRIC DECK LIFT

2011

Parts List No. 366004500 A
Deck Part No. 20100017
Revision 2011



1 | 02886000 NEW PART NO: 028892300 SCREW, HEX HEAD

2 | 08819900 DOME WASHER - 1.3/40D X 3/8ID X 1/8DOME

3 | 09830600 NEW PART NO: 09921900 KEY ROUNDED

4 | 20869502 5" INTERNAL PULLEY/KEYWAY

5 |183023100 |SPACER-8X 38.1X25

6 |31328303 NEW PART NO: 31328301 DECK DRIVE PULLEY SPACER
7 | 148005004 | 50" COMBI/MULCH COVER

8 | 301123800 |JOGGLED BELT RETAINING PULLEY BRACKET

9 |31351100 SWEEPER JOCKEY CAP

10 | 20811500 PTO JOCKEY PULLEY

11 | 18831602 NEW PART NO: 18831600 SPACER JOCKEY WHEEL

12 | 22950700 BELT

13 | 327362400 | 50" MULCH JOCKEY PULLEY PLATE WELDED ASSY

14 | 189498400 | 50" MULCH JOCKEY PLATE PIVOT SHAFT

15 | 02826000 BOLT - M8 X 25MM

16 | 088003700 | WASHER-M8X 21X 1.6

17 | 327889100 | 50" PICK UP PLATE WELDED ASSEMBLY

18 | 04520100 M8 NYLOC NUT

19 | 301956900 |38”/44"/50"FRONT PIVOT PLATE

20 | 327888600 | 50" COMBI DECK WELDED ASSEMBLY

21 | 321227100 | NEW PART NO: 30837200 L/H REAR BEARING BRACKET
22 | 301048100 | TRACTOR PEDAL CASSETTE BEARING HOUSING

23 | 018005500 | M10 X 45 BOLT BZP

24 | 02825900 NEW PART NO: 028893500 SCREW, HEX HEAD

25 | 02941200 M6 X 20 SOCKET BUTTON HEAD BZP SET SCREW

26 | 08825600 WASHER 1/4 LP

27 | 307252801 | OBSOLETE

28 | 301965900 | DECK 17MM SHAFT CLAMP

29 | 04920500 NUT M6 NYLOC

30 321227000 | NEW PART NO: 30837100 REAR R/H BEARING BRACKET
31 | 327888900 |50" COMBI DECK REAR SHAFT

32 | 089418600 | WASHER M8 X 25 X 3 UNPLATED

33 | 178966100 | ANTI-SCALP WHEEL HUB -47.5MM

34 | 149495800 | ANTISCALP WHEEL

35 | 02850700 NEW PART NO: 028663200 HEX BOLT, ZINC & CLEAR PASSIVATED
36 | 307251000 | REAR SHAFT BOLT ON BRACKET

37 | 183010800 | UNIVERSAL PEDAL CASSETTE SPACER 21MM

38 | 02941000 BOLT - M8 X 45MM

39 | 189511500 | DECK FRONT PIVOT SPACER




40 | 018002300 | M10 X 50 - HEX HEAD BOLT

41 | 088002400 | WASHER -10.8ID X 20.70D X 2MM THK

42 | 183529500 | C-SERIES DECK LIFT PIVOT SPACER

43 | 04886100 M10 NYLOC NUT

44 1189514800 |50" MULCH DECK LINK ROD

45 | 10872600 10MM ROD END

46 | 18317401 NEW PART NO: 18317400 DECK HEIGHT PIVOT BOSS
47 | 541066700 | DECK FRONT PIVOT PLATE (RH)

48 | 088003800 | M8 INTERNALLY SERRATED SHAKEPROOF WASHER
49 | 089422300 | M8X 13 X1 MILD STEEL WASHER

50 | 148990200 | 50" COMBI DECK INNER LINER

51 | 327888401 |50" COMBI CLAMP PLATE

52 | 327888300 |50" TOP STIFFENER WELDED ASSEMBLY

53 | 149552800 | HANDWHEEL - 40MM/M8

54 | 327888500 | OBSOLETE

55 | 40503607 BEARING HOUSING ASSY SHORT SHAFT

56 | 408020600 | FRONT DECK BEARING ASSY

57 | 30831500 DECK BEARING HOUSING SLINGER

58 | 16938100 BLADE 19" R/H

59 | 189510800 | CASTER PIVOT SPACER

60 | 18341000 RIDER SINTERED BUSH - 16.641LX15.88BX2.36
61 | 328962200 | DECK CASTER BRACKET WELDED ASSEMBLY
62 | 189511000 | CASTER WHEEL SPACER

63 | 189510900 | CASTER AXLE

64 | 018002400 | M10 X 55 - HEX HEAD BOLT

65 | 148019400 | FRONT DECK CASTOR WHEELS

66 | 449664100 | HIWIN ACTUATOR

67 | 189504400 | E SWEEPER ACTUATOR PIN

68 | 187189000 | WW DECK LIFT ACTUATOR SCREW

69 | 189504800 | 10MM ACTUATOR PIN

70 | 188718900 | WW ACTUATOR ATTACHMENT BODY S&T
71 | 06823300 SPLITPIN1X1/8

72 | 1833520100 | OBSOLETE

73 | 068000400 | NEW PART NO: 04872100 M10 LOCKNUT
74 | 01935700 M8 X 35MM BOLT COMPRESSOR




